panis Technical Service Information

* "THM 440-T4" FINAL DRIVE RATIO IDENTIFICATION

38 TEETH
2.84 RATIO

34 TEETH 30 TEETH

3.06 RATIO 3.33 RATIO

2.84 =16 Teeth
3.06 = 18 Teeth
3.33 =20 Teeth

70 TEETH

Copyright © 1998 ATSG

Figure 18

AUTOMATIC TRANSMISSION SERVICE GROUP .
.21- |
i




P4nTSG

Technical Service Information

PART NO. DESCRIFTION OF USAGE THREAD SIZE ASM. TORQUE
56 CONNECTOR COQOLER FITTING ... ... - avnurenn 1/4-18 SPL 41.0 N.m (30 Ib.-f1.}
21 MODULATOR TO CABE . . ... . ccivaivnnimme i iavens MEX1.26 X 20.0|27.0 N-m (20 Ib.-ft.)
226 PUMP COVER TO PUMP BODY (TORX HD.} . ............ MEB8X1.25X20.0[27.0 N-m (20 Ib.-ft.}
132 SERVO PIPE BRACKET TO VALVE BODY {TORX HD.} ..... M6X1.0X22.0 §14.0 N-m (10 1b.-f.}
628 PIPE PLUG . . .. ittt 1/8-27 NPTF | 14.0 Nom (10 Tb.-ft.}
542 CASE TO DRIVE SPROCKET SUPPORT (TORX HDJ .. -.... MB X 1.25 X 23.5| 27.0 N-m {20 Ib.-ft.}
10 GOVERNOR TO CASE . ...... ... i ia s M$ X 1.256 X 30.0(27.0 N-m (20 Ib.-f1.}
222 PRESSURE SWITCH .. _...... . - iivara 1/8-27 PTF, SAE SHORT | 14.0 N-m {10 Ib.-ft.)
327 SOLENOID TO VALVEBODY .. .....ccvmmviernrnans MBEX1.0X16.0 |14.0 N-m {10 ib.-fr.}
63 CASE SIDE COVERTO CH, PLT.{NUT) . ... .ocriennnns MG X 1.0 14.0 N-m {10 1b.-ft.}
47 PUMP COVER TO VALVE BODY ... .......coovvenenns M6 X 1.0X45.0 |14.0 N-m {10 tb.-ft.}
46 PUMP COVER YO CHANNELPLATE . ...... .. ... ..0ons MEX1.0XB85.0 [14.0 N-m (10 fh.-ft.)
42 VALVE BODY TO CASE {TORXHD.) ... ...... 0 vovve-t- MB8 X 1.25X90.0|27.0 N-m {20 1b.-f1.}
43 VALVEBODY TOCASE .. ... .. it ans MSX1.25%70.0|27.0 N-m {20 |b.-ft.}
45 PUMPBODY TOCASE ....... 0 c-mcrnnnrnmnennnn M8 X 1.25X985.0{27.0 N-m {20 |b.-ft.)
41 VALVE BODY TO CHANNEL PLATE . ......... .. ...t .MG X1.0X35.0 [ 14.0 N-m (10 ib.-fL)
40 VALVE BODY TO CH. PLATE{TORX. HD.} . . ... ... ... ME X 1.0X60.0 {14.0 N-m {10 Ib.-fr)
26,27,71 CHANNEL PLATE TO CASE (TORX HD.}. .. ... ...t M8 X 1.25 X 30.0{27.0 N-m {20 Ib.-ft.}
27,70 CHANNEL PLT. TO DRIVEN SPR. SUPPORT (TORX HD.). ... M8X1.26X45.0 27.0 N-m {20 [b.-f1.}
40,42 CHANNEL PLT. TO DRIVEN SPR. SUPPORT (TORX HD.).... M8X 1.26X45.0(27.0 N-m 120 th.-ft.}
52 SPECIAL, SIDECOVER TO CASE .. ... ... .. ovvvn - MBX 1.26X16.0|13.0 N-m (10 ib.-fr)
122 ACCUMUWLATOR COVERTOCASE. . ... ..o cnmi s MBX 1.25X30.0|27.0 N-m {20 |b.-ft.)
107 OILSCOOPTOCASE ... ... ie e iaarracan MB8X1.26X30.0|13.0 N-m {10 |b.-ft.]
130 RETAINER, GOVERNOR OILPIPE ... .. ... .. cvennnvnes M8X1.25X35.0|27.0 N-m (20 [b.-ft.)
60 SPECIAL, TRANS OILPANTOCASE - .. ..........cvues MEBX1.25X16.0]13.0 N-m (10 Ib.-ft.}
705 MANUAL SHAFT TO INSIDE DETENT LEVER INUT) . ...... M10 X 1.5 34.0 N-m (25 lb.-ft.)
708 MANUAL DETENT SPRING TO CHANNEL PLT. (TORX HD.} . M6X1.0X22.0 14.0 N-m (10 Ib.-f1.)
54 PUMP BODY TO VALVE BODY {TORXHD.) .. ........... MEX1.0X30.0 | 14.0 N-m (10 Ib.-ft.}

Figure 114

AUTOMATIC TRANSMISSICN SERVICE GROUP

-90-




G Technical Service Information

72 BOLT

O N'm {15 - 20 FT.-LBS.}
O N'm (15 - 20 FT.-LBS.}
O N'm {15 - 20 FT.-LBS.)
O Nm
H

. M8 X 1.25 X 30 LG. {4) SIX LOBED SKT. HD. SCREW — 20.0 - 27
. M8 X 1.25 X 45 LG. (5] SIX LOBED SKT. HO. SCREW — 20.0 - 27.
M8 X 1.25 X 27
27

80 LG. (1) SIX LOBED SKT. HD. SCREW — 20.0 -

. M8 X 1.25 X 35 LG. (1) SiX LOBED SKT. HD. SCREW — 20.0 - (15 - 20 FT.-LBS))

689 WEIR, OIL RESERVOIR

Figure 91

AUTCMATIC TRANSMISSION SERVICE GROUP

-72-




MUST HOLD IN DIRECTION OF ARROWS

845 RACE.3RD ROLLER CLUTCH
654 RACE.INPUT SPRAG OUTER
658 GEAR. INPUT SUN

Figure 73




I
Rl

VALVE BODY CHECE BALL LOCATIONS FOR 1985 HYDRAULICS ONLY

1 FOURTH CLUTCH CHECK BALL

4 THIRD CLUTCH CHECK BALL

5 2-3 ACCUMULATOR FEED CHECK BALL
9 REVERSE SERVO FEED CHECK BALL

NO, 7 CHECK BALL LOCATED IN A CAPSULE (137)
IN CASE

, SEE INDEX FOR 1985 1/2 AND LATER
VALVE BODY CHECK BALL LOCATION

Figure 29

2 3-2CONTROL CHECK BALL
3 PART THROTTLE AND DRIVE 3 CHECK BALL
6 23 ACCUMULATOR EXHAUST CHECK BALL
8 SECOND CLUTCH CHECK BALL
10 CONV. CLUTCH RELEASE/APPLY CHECK BALL
11 THIRD/LO-1ST CHECK BALL
12 1-2SERVO FEED CHECK BALL
13 INPUT CLUTCH/REVERSE CHECK BALL

NO. 7 CHECK BALL LOCATED IN A CAPSULE (137)
N CASE

CHANNEL PLATE CHECK BALI, LOCATIONS
DID NOT CHANGE




Technical Service Information

| ["4gn1sE

1 FOURTH CLUTCH CHECK BALL

4 THIRD CLUTCH CHECK BALL

5 2.3 ACCUMULATOR FEED CHECK BALL
9 REVERSE SERVO FEED CHECK BALL

NO.7 CHECK BALL LOCATED IN A CAPSULE (137)
IN CASE

VALVE BODY CHECKBALL LCCATIONS 1985 HYDRAULICS ONLY

Figqure 43

1. FOURTH CLUTCH CHECK BALL

4 THIRD CLUTCH CHECK BALL

& 2.3 ACCUMULATOR FEED CHECK BALL

9 REVERSE SERVO FEED CHECK BALL
68 SCREEN, 3RD CLUTCH EXHAUST

NO. 7 CHECK BALL LOCATED IN A CAPSULE {137}
IN CASE

VAIVE BODY CHECKBALL LOCATIONS 1985 1/2 HYDRAULICS ONLY

Figure 44
AUTOMATIC TRANSMISSION SERVICE GROUP

-41-




|¥dnATsG

Technical Service Information

TCC SCREEN
LOCATION

",
"EARLY" MODEE, TCC SCREEN "LATE" MODEL TCC SCREEN
(ORIFICE IN SPACER PLATE) AND ORIFICE ASSEMBLY
8646474 8658060
VALVE BODY
/TCC SCREEN AND ORIFICE AT IGNMENT
SLEEVE

R\\\! M° -

Figure 42_

AUTOMATIC TRANSMISSION SERVICE GROUP

-40-

T

7




an
4;2 CHECK BALL

1985 1/2 HYDRAULICS ONLY

401 LINK, MANUAL VALVE 419 PISTON, INPUT CLUTCH ACCUMULATOR
402 SPRING, RQOD END RETAINING (MANUAL 420 SPRING, CONV, CLUTCH ACCUMULATOR
VALVE} 421 PIN, CONVERTER CLUTCH ACCUMULATOR

403 VALVE, MANUAL 422 SEAL, CONVERTER CLUTCH ACCUMULATOR
404 CHANNEL PLATE 423 PISTON, CONV. CLUTCH ACCUMULATOR
405 SEAL ASSEMBLY, AXLE OIL 425 SPRING, CONVERTER CLUTCH BLOW-OFF
406 SLEEVE, CONTROL BODY ALIGNMENT 4148 BALL, CONVERTER CLUTCH BLOW-OFF
407 PLUG, CUP 428 SWITCH ASSEMBLY, TEMPERATURE

40B GASKET, CHANNEL PLATE {LOWER) (VISCOUS ONLY)

408 GASKET, CHANNEL PLATE {UPPER} 427 PLUG, PIPE (ALL BUT VISCOUS)

411 STUD, M6X1X18.1 CHANNEL PLATE 428 B9ALL, CHECK {#14 DETENT MODULATOR)

SIDE COVER (6) 429 PLUG, SALL CHECK SEAT

412 PLUG, CUP(2) 430 RETAINER, SPRING CLIP

413 SPRING, LOW BLOW-OFF 431 - VALVE, 3-2 LINE CONTROL PRIMARY
414A BALL, LOWBLOW-QOFF 432 SPRING, 3-2 LINE CONTROL

415 GASKET, MODULATOR PORT 433 PLUG, 3-2 LINE CONTROL

416 SPRING, INPUT CLUTCH ACCUMULATOR 434 SEAT, SPRING

417 PIN, INPUT CLUTCH ACCUMULATOR 435 RETAINER, 3-2 LINE CONTROL

418 SEAL, RING {INPUT CLUTCH ACCUMULATOR) 436 VALVE, 3-2 LINE CONTROL SECONDARY

Figure 47

-44-










RTSG

CHANNEL-PLATE AND ASSOCIATED PARTS

1.

2.

Remove 0il weir from case, marked GEB9
in Figure 45.

Pull spring towards detent lever and
disconnect manual valve link from manual
valve. Early model units have a clip in
this location. Place detent lever in the
park position for clip removal.

. Remove five 40 torx head bolts marked

26 & 71 in Figure 45. Notice that 71 is
longer than z11 the rest.

. Remove six 40 torx head bolts marked 27

& 70 in Figure 45. Notice that 70 is
longer than all the rest.

Remove valve body alignment sleeve from
channel plate (May be in Valve Body).

6.

7.

Technical Service Information

Remove one 30 torx head bolt marked
72 in Figure 45. This bolt will be
found on 85 1/2 hydraulics only.
Remove channel plate from case.

8. Remove and discard three channel

9.

10.

11.

plate gaskets.

Remove TCC and Input accumulator pins
and pistons. Pins may be in case.
Remove and discard accumulator "0V
ring seals. (See Figure 47).

Remove 3-2 line control valve from
channel plate and inspect for broken
3-2 line control valve clip.

{See Figure 48). Notice that there are
different line-ups depending on engine
size.

CHANNEL PLATE ASSEMBLY

BALL, CHECK VALVE (7]

BOLT, CHANNEL PLATE TO CASE {b)
BOLT, C.P. TO DRIVEN SUPPORT (6)
RING, QIL SEAL {QIL PUMP)

SHAFT, OIL PUMP DRIVE

GASKET, SPACER PLATE/CHANNEL PLATE

PLATE, VALVE BODY SPACER
oy |

689

GASKET, SPACER PLATE TQ VALVE BCDY
SCREEN ASM., CONV, CLUTCH SOLENOQID
“0' RING, C-C SOLENOID SCREEN

BOLT, MBX1.25X50 LG. SIX LOBED SKT. HD.
BOLT, MB8X1.256X35 LG. SIX LOBED SKT. HD.
LINK, MANUAL VALVE

SPRING, ROD END RET. (MANUAL VALVE}
VALVE, MANUAL

SLEEVE, CONTROL BODY ALIGNMENT
WEIR, OiL RESERVOIR

Fiqure 46

AUTOMATIC TRANSMISSION SERVitE GROUP




)

arTsG

Technica! Service information

Ll mg!!*ﬂ‘.'.!‘ll_l \iu“ ‘05
s S

501 PLATE ASSEMBLY, 4TH CLUTCH

502 PLATE, 4TH CLUTCH APPLY

505 HUB & SHAFT ASSEMBLY, 4TH CLUTCH

506 WASHER, THRUST (4TH CLUTCH HUB/
DRIVEN SPROCKET)

507 RING, Q1L SEAL (SHAFT/SLEEVE] (2)

508 WASHER, THRUST (DRIVE SPROCKET/
CHANNEL PLATE)

SN
512

513
514
515

518
520

510

LINK ASSEMBLY, DRIVE

SPROCKET, DRIVE

WASHER, THRUST (DRIVE SPROCKET/
SPROCKET SUPPORT)

SHAFT, TURBINE

RING, OIL SEAL {TURBINE SHAFT/SUPPORT)
SEAL, “0” RING {TURBINE SHAET/ :
TURBINE HUB)

SPROCKET, DRIVEN

WASHER, THRUST (ORIVEN SPROCKET/
SPROCKET SUPPORT)

SHAFT, OUTPUT

BEARING, INPUT SUN GEAR/OUTPUT SHAFT
RING, SNAP (OUTPUT SHAFT/DIFFERENTIAL)

5656

566

567

Figure 50
-46-




Figure 54
-48-




DESCRIPFTION

BEARING ASSEMBLY, DRAWN CUP
PLUG, CUP {ORIFICED)

SCOOP, CHAIN SCAVENGING

SUPPORT, DRIVEN SPROCKET

PLUG, CUP (4)

WASHER, THRUST (SUPPORT/2ND CLUTCH)
SEAL, O~ RING (SUPPORT/2ND CLUTCH}
BUSHING, DRIVEN SPROCKET SUPPORT
BAND, REVERSE

BUSHING, 2ND CLUTCH FRONT
HOUSING, 2ND CLUTCH

- RETAINER & BALL ASSEMBLY

BUSHING, 2ND CLUTCH REAR

SEALS. 2ND CLUTCH PISTON

PISTON, 28D CLUTCH

APPLY RING & SPRING RETURN

RING, SNAP (ZND CLUTCH HUB)

PLATE ASSEMBLY, 2ND CLUTCH

PLATE, 2ND CLUTCH BACKING

RING, SNAP {(2ND CLUTCH BEACKING}
BUSHING, INPUT SHAFT

SEARING, THRUST (SUPPORT/SELECTIVE
THRUST WASHER)

WASHER, THRUST {SELECTIVE}

RING, OIL SEAL {INPUT SHAFT)

RETAINER & BALL ASSEMBLY

HOUSING & SHAFT ASSEMBLY, INPUT
WASHER, THRUST {INPUT SHAFT/SUN}
SEALS. INPUT CLUTCH PISTON

PESTON, INPUT CLUTCH

SPRING & RETAINER ASSEMBLY, INPUT
SEAL, “O” RING (SHAFT/3RD CL. HOUSING)
HOUSING, 3RD CLUTCH PISTON

RING, SNAP (SHAFT/3RD CLUTCH HOUSING)
SEALS, 3RD CLUTCH PISTON

RETAINER & BALL ASSEMBLY

PISTON, 3RD CLUTCH

SPRING RETAINER & GUIDE ASM_, 3RD CL.
RING, SNAP {(SHAFT/3RD CL. SPRING RET.}
PLATE ASSEMBLY, 3RD CLUTCH

PLATE, 3RD CLUTCH BACKING,

RING, SNAP {3RD CLUTCH BACKING PLATE])
CAM_3RD ROLLER CLUTCH

ROLLER ASSEMBLY, 3RD CLUTCH

RACE, 3RD ROLLER CLUTCH

PLATE, INPUT CLUTCH APPLY

PLATE ASSEMBLY, INPUT CLUTCH

PLATE, INPUT CLUTCH BACKING

RING, SNAP (INPUT CLUTCH BACKING PLATE]

696

DESCRIPTION

RACE, INPUT SPRAG INNER

RING, SNAP {SPRAG)

WEAR PLATE, INPUT SPRAG

SPRAG ASSEMBLY, INPUT CLUTCH

RACE, INPUT SPARAG OUTER

RETAINER, INPUT SPRAG

SPACER, INPUT SUN GEAR

GEAR, INPUT SUN

DRUM, REVERSE REACTION

BUSHING, REACTION INTERNAL GEAR
BEARING ASSEMBLY, {INPUT SUN/CARRIER)
CARRIER ASSEMBLY, INPUT

BEARING ASM., [INPUT/REACTION CARRIER)

, CARRIER ASSEMBLY, REACTION

BEARING ASSEMBLY, [REACTION CARRIER/
SUN GEAR)

BUSHING, REACTION SUN

GEAR & DRUM ASM_, REACTION SUN

BAND, 1-2

SHAFT, FINAL DRIVE SUN GEAR

BUSHING, FINAL DRIVE INTERNAL
BEARING ASSEMBLY, REACTION SUN GEAR/

. INTERNAL GEAR

RING, SNAP (INTERNAL GEAR/CASE}
GEAR, FINAL DRIVE INTERNAL

BEARING ASM,, {INT. GEAR/PARK GEARI
GEAR, PARKING

GEAR, FINAL DRIVE SUN

BEARING, THRUST (SUN GEAR/CARRIER]
RING, SNAP (FINAL DRIVE CARRIER}
CARRIER, FINAL DRIVE

GEAR, GOVERNOR DRIVE

WASHER, CARRIER/CASE SELECTIVE
BEARING ASM._, {SELECTIVE WASHER/CASE}
SHAFT, DIFFERENTIAL PINION

PINION, DIFFERENTIAL PINION SHAFT RET,
WASHER, PINICN THRUST

FINSON, DIFFERENTIAL

WASHER, DIFFERENTIAL SIDE GEAR THRUST
GEAR, DIFFERENTIAL SIDE

SLEEVE, LOCK UP

SUPPORT, 2ND CLUTCH HOUSING

PLATE, REVERSE REACTION DRUM

PLATE, 2ND CLUTCH WAVED

DAM, INPUT SPRAG RACE LUBE

DAM, INPUT CARRIER/REACTION CARRIER
DAM, 3RD ROLLER CLUTCH

. gy g ) -

U

Figure 54 LEGEND

.49-




This document was created with Win2PDF available at http://www.daneprairie.com.
The unregistered version of Win2PDF is for evaluation or non-commercial use only.



http://www.daneprairie.com

